
Basket Swing Chair





11 PCS (Extra 1) 4 PCS (Extra 1) 4 PCS (Extra 1) 4 PCS (Extra 1)

PARTS

HARDWARE

A B C

Pg.3

1 2 3 4

D

M6x35 Screw M6x40 Screw

E

F

5
M6 Nut

M6 Washer M8 Washer M6 Nut Cap

15 PCS (Extra 1)

8 PCS (Extra 1) 30 PCS (Extra 1) 8 PCS (Extra 1) 15 PCS (Extra 2)

6 7 8 9

G H I JF

K L M

M8x50 Screw M8x55 Screw

M8 Nut M6 Nut Cap

15 PCS (Extra 2)

M8 Nut Cap

8 PCS (Extra 2)

11

10

Tube Base Tube

Left Panel Right Panel Top Panel Bottom Panel Seat Cushion

Head Pillow

Safety Strap Pin Plug Spring

Tube Сonnector

1 PC 1 PC 1 PC 1 PC 1 PC

1 PC 1 PC 1 PC 1 PCS 4 PCS

1 PCS 1 PCS 1 PCS

N

2 PCS

Plastic Ring



TOOLS REQUIRED

M6&M8 Allen Wrench
1 PC

M8 Wrench
1 PC

Wrench
1 PC

Pg.4

+



2

Attach base tube (J) to connector (I) using screws (3), nuts (6), 
 washers (8) and nut caps (11).

NOTE: Please do not fully tighten bolts until unit is fully assembled.

Attach plastic ring (N) and tube (H) to connector (I) using screws (4), nuts (6), 
 washers (8) and nut caps (11).

NOTE: Please do not fully tighten bolts until unit is fully assembled.

1

Pg.5

I

J

11

6

8

3

11
8

4
6

I

H

N

I

H

PARTS



N

N

Insert pin plug (L) into tube (G). Attach spring (M) to pin plug (L).

9

1 7

A B

10

5

PARTS

3

4

Attach  tube (G) to tube (H) using screws (4), nuts (6),  plastic ring (N) and
 washers (8) and nut caps (11).

4

Attach left panel (A) to right panel (B) using screws (1), nuts (5), 
 washers (7) and nut caps (9 & 10). 

NOTE: Please do not fully tighten bolts until unit is fully assembled.

Pg.6

NOTE: Please fully tighten all bolts at this time. 

H

G

M

L

H

G

4 8 6
11



A

B

D

5
10

7

1

9

5
10

7

2

9

5
10

7

1

9

5
10

7

2

9

A
B

C

PARTS

5

46

Attach bottom panel (D) to panels (A & B) using screws (1 & 2), nuts (5), 
 washers (7) and nut caps (10).

NOTE: Please do not fully tighten bolts until unit is fully assembled.

Attach top panel (C) to panels (A & B) using screws (1 & 2), nuts (5), 
 washers (7) and nut caps (10).

NOTE: Please fully tighten all bolts at this time. 

Pg.7



Connect chair and stand using safety strap (K).

K

E

F

Now enjoy your chair.

PARTS

7

48

Carefully hang chair to the stand.

Pg.8

Place seat cushion (E) and head pillow (F).


	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9

